

Werks-Nr. Works-No. No de l'usine	A08 4802322	Zeugnis-Nr. Certificate-No. No de certificat	A03 7315712001	Sendungs-Nr. Shipment-No. No de envoi	49132845	Seite-Nr. Page-No. Page-No.	1	
thyssenkrupp Steel Europe AG · 47161 Duisburg A01				BESCHEINIGUNG ÜBER MATERIALPRÜFUNGEN DOCUMENT ON MATERIAL TESTS DOCUMENT DE CONTROL DES MATERIAUX		EN 10204 EN 10204 EN 10204		
A06 THYSSENKRUPP MATERIALS (UK) LTD. 38/40 WATCHMOOR POINT-WATCHMOOR ROA GB GU15 3AD CAMBERLEY/SURREY				A02 INSPECTION CERTIFICATE 3.1				
Bestell-Nr. Order-No. No de commande	6184571A PM34778			📅	10.02.2020			
A07.1-A07.5				✉	abnahme_zeugnisse.stahl@thyssenkrupp.com			
Werkstoff ; Quality ; Matériau / Lieferbedingungen ; Specification ; Conditions de livraison				B02/B03		DX56D+AS / DIN EN 10346 - 07.2009		
Kennzeichnung: MATERIAL, HEAT-NO., MANUFACTURING/SAMPLE-NO. Marking: Marque: B06				Zeichen des Lieferwerkes: TKS Supplier's mark: Marque d'usine: A04				
NOMINAL VALUES ITEM1: (G/QM) TS 60 (NOM)								
B01								
TYPE OF PRODUCT / SURFACE								
STRIP; HOT-DIP ALUMINIZED (AS); UNOILED / SURFACE QUALITY: B; SURFACE TREATMENT: SEALING TWO-SIDED;								
ITEM	B09 x	B10 x	B11	B08	B13	B13		
	DIMENSIONS			NUMBER	WEIGHT	WEIGHT		
				PIECES	NET	GROSS		
001	0,8 x 1258,0 [mm]			*	1	11.450	11.510	
	A09 REFERENCE: PRO15955							
				**	1	11.450	11.510	
LIST OF MATERIAL IDENTIS								
ITEM	B07	C00	B07	B08	B13	B13		
	BUNDLE	SAMPLE	HEAT	NUMBER	WEIGHT	WEIGHT		
		NO.	NO.	PIECES	NET	GROSS		
001	62883EE04	62883EE01	843751	1	11.450	11.510		
CHEMICAL COMPOSITION OF THE HEAT IN %				C71-C99				
B07	HEAT NO.	C	SI	MN	P	S	AL	TI
	843751	0,002	0,010	0,130	0,009	0,0060	0,045	0,075
C70	HEAT PROCESS		OXYGEN STEEL					

